Agroparts: wwvw.HARDI-INTERNATIONAL .com

Country-Code 11

LB 50 Gallon 22" Fan
Date 19.03.2013

9:

03




Agroparts: wvw.HARDI-INTERNATIONAL .com

LB 50 Gallon 22" Fan
' Date 19.03.2013 9:03
main group page-n° date description
Pumps, Pto's, Gear Boxes
AO070-HIN 07:10:10 PUMP - 321 W/MOUNTING BASE
A090-HIN 06:09:11 PUMP- 321 F. LB 50 - PRE '99
A100-HIN 07:09:11 PUMP - 321 F.LB 50 - POST '99
A110-HIN 23:.05:11 PUMP - 320/321 FITTINGS
A480-HIN 13:12:11 PTO SHAFTS- BONDIOLI DIAPH.
A485-HIN 13:11:12 PTO SHAFTS- BONDIOLI CENT.
A560-HIN 22:12:11 PTO SHAFTS- AMA DIAPHRAGM
Controls, Suction & S.C. Filters
B050-HIN 07:06:10 CONTROL - M70 MANUAL
Tanks
EO010-HIN 21:09:11 TANK - LB 50
Frames, Hub Assemblies
FO10-HIN 08:03:06 FRAME LB 50
Vineyard & Orchard Sprayers
KO010-HIN 12:12:05 LB - BLOWER
K020-HIN 08:12:05 LB - BLOWER FAN & HUB
KO030-HIN 07:09:11 LB - PLUMBING W/M70 CONTROL
K040-HIN 01:01:01 LB - VEE DEFLECTOR
KO050-HIN 12:12:05 LB - VERTICAL DEFLECTOR
K200-HIN 01:01:01 LB/LP-SINGLE & DOUBLE NOZZLES




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 321 W/MOUNTING BASE

AQ070-HIN, 07:10:10
Date 19.03.2013 9:03

]» 111571

ﬁ-— 420906 ’, 110575

430286
e
[ o ///ﬂ\\
7

i

&

1)—334320 POLY (STD)

161405

\ 210243 (10) ™.
Nys—210103 . s
7 210302 (10)

7 460342

(242152 EPDM) T E
(242215 VITON) N \
e R
/\ 7T lt\\ \
Y . J}—331155
210114—&&\(@\\‘ \ \\fe’) 390712 (10)
210832 (10) % \j 210114
- \ S 210832 (10)
110563

PTO: 140932 - 321 7mm STROKE
ENGINE DRIVE: 142774 - 321 3mm STROKE

147710 - 321 10mm STROKE E’/‘ﬁi

— 420862 PN @\@ ;
- ey —— 280011

TN

LR > 728146 —
A\ ST o N y
\ij) 1210103 330024 ‘ 430086
o 210302 (10) .-~
L 161394 < 111571
210243 (10) .
L 210002
110575

75 | Watwrda
430297 ———— X/ AU I U

T 420663




PUMP - 321 W/MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

A070-HIN, 07:10:10
Date

19.03.2013

9:

03

order . .
arts-n° description
p qty p
110553 1|VALVE COVER MDL 320 PAINTED
110563 1] CONNECTING ROD MODEL 320
110575 1| PUMP CASING 320
111571 1|DIAPHRAGM COVER MODEL 321 PAIN
140932 1| CRANK SHAFT 320/7
140943 1| CRANK SHAFT MODEL 320-25F
142774 1| CRANK SHAFT 320/3
147710 1| CRANK SHAFT 321/10 GG 540
161372 1| DIAPHRAGM BACKING DISC,320-361
161383 1| DIAPHRAGM UPPER DISC, 320-361
161394 1|{DUST PLATE, MODEL 320
161405 1|FOOT 320
210092 1| SEAL FELT D43/30X5
210103 1| BEARING BALL 6306
210114 1| BEARING BALL 6308
210243 1|SEAL OIL 35 X 47 X 7
210302 1| BALL BEARING 6207
210832 1|BALL BEARING 90/50X23 NU2210
242152 1]0-RING D18.2X3 EPDM
242215 1]0-RING D18X3 VITON
280011 1|GREASE NIPPLE 1/8' H TR
330024 1|0-RING D41,1/D34.5 X 3,5
331155 1] SPACER, MODEL 320
332135 1|DIAPHRAGM, POLY alt 33511400
334320 1|O-RING D18X3 POLYURETHANE
390712 1| SPACER RING D84.5/66X2 (P321)
420663 1|BOLT HEX 8.8 DEL M10X120
420862 1|BOLT HEX 8.8 DEL M10X16 FT
420906 1|BOLT HEX 8.8 DEL M10X60
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430297 1|BOLT HEX 8.8 RAW M14X65
460342 1|NUT HEX M10
728146 1|VALVE FOR 361 (726890/707932)




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 321 F. LB 50 - PRE '99
A090-HIN, 06:09:11
Date 19.03.2013 9:03
330326
330341
_ 320095
O o 28030003
421249 <ij/ % 92702403 (xFT))
479014 \\\\\\\ FROM TANK
110126 - 28030003 (SEE PAGE E010)
Ny 334242
330757 "\\\\\\\ 242354
330746
‘\\\\\\ 145995
o .
,//%/
TO CONTROL h
3 (SEE PAGE K030)
////////' A 703032
_ ! 10571403 320342
250041 320095
<i:\\\\ +~———-460121 320117
: 2
~ 320283 330326
NG 332927 ©
g 242594
TS 320316
~ + 330735
\ 5
194309
459021 ———{

320331

821560

— 460423

t> 471072

P—

421236

240034 845014

A090




Agroparts: wvw.HARDI-INTERNATIONAL .com

AQ090-HIN, 06:09:11
Date 19.03.2013

PUMP - 321 F. LB 50 - PRE '99

9:

03

order . .
arts-n° description
p qty p

129089 1| PULLEY F.PUMP LB50

145995 1|FITT.DK S-53 FORK

194309 1|KEY 8 X 7 X 40

240034 1|FITT.DK HR 1'X 3/4'BSP ARAG

242354 1]0-RING D32.2X3.0 VITON F.S-53

242594 1|{O-RING D14 X 1.78 SCH.70-EPDM

250041 1|FITT.DK HN 1'BSP ARAG

320095 1|{FITT.DK NUT 1" BSP

320117 1|FITT.DK CONN.1/2"BSP F. 1" CAP

320283 1|FITT.DK NUT 3/4"BSP

320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP

320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP

320342 1|FITT.DK EL 3/4"M X 1"F BSP

330326 1]O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

330735 1|]O-RING D30/D26X2

330746 1|GUARD PTO LOWER PART

330757 1|GUARD PTO UPPER PART

332927 1|FITT.DK PL.F. NOZZLE TUBE

334242 1|FITT.DK S-53 ELB.1"

410126 1|SCREW 1/4"X3/4" GALV.

421236 1|BOLT HEX M10X25 GALV.

421249 1|BOLT HEX M6X15

459021 1|DOWEL ALLEN M8X20

460121 1|NUT 1/4" GALV.

460423 1|NUT HEX M10X1.5 LOCK

471072 1|WASHER M10 EL2

479014 1|WASHER D.5 STAINLESS

703032 1| SUCTION AIR BOTTLE 3/4" COMPL.

821560 1|PUMP 321/7MM 25 BAR THROUGH SH

845014 1|AIR BOTTLE COMPLETE HJ73
10571403 1|FITT.PO.TEE 1"x1"x1"NPT ARAG
28030003 1|CLAMP HOSE GEAR P1" 6716

1

92702403

HOSE PVC SUCT GRAY 1"




Agroparts: www.HARDI-INTERNATIONAL .com

A100-HIN, 07:09:11
Date 19.03.2013 9:03

PUMP - 321 F.LB 50 - POST '99

330326
330341
320095

: .’ /284585
421249 ( 92702403 (xFT.)
479014 ™~ FROM TANK
410126 ™~ 284585 (SEE PAGE E010)
g 334242
330757 . ‘242354

330746

\ 703082
320342 ! . 145995

\
|
‘

Q TO CONTROL

A (SEE PAGE K030)
—| 330735

320075

320117

__.{,

459021

845014

i 821560
%—460423

- A100




PUMP - 321 F.LB 50 - POST '99

Agroparts: wvw.HARDI-INTERNATIONAL .com

A100-HIN, 07:09:11
Date

19.03.2013

9:

03

order . .
arts-n° description
p qty p
129089 1| PULLEY F.PUMP LB50
145995 1|FITT.DK S-53 FORK
194309 1|KEY 8 X 7 X 40
232079 1|ELBOW 3/4" BRASS
239054 1|EXTENSION 3/4"BSP 2" (016305)
242354 1]10-RING D32.2X3.0 VITON F.S-53
284585 1|CLAMP HOSE GEAR 1" MINI 020
320095 1|{FITT.DK NUT 1" BSP
320117 1|FITT.DK CONN.1/2"BSP F. 1" CAP
320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP
320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP
320342 1|FITT.DK EL 3/4"M X 1"F BSP
330326 1]O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
330595 1]O-RING D24.6/D20X2.1 -3/4"
330735 1|]O-RING D30/D26X2
330746 1|GUARD PTO LOWER PART
330757 1|GUARD PTO UPPER PART
334242 1|FITT.DK S-53 ELB.1"
410126 1|SCREW 1/4"X3/4" GALV.
421236 1|BOLT HEX M10X25 GALV.
421249 1|BOLT HEX M6X15
459021 1|DOWEL ALLEN M8X20
460121 1|NUT 1/4" GALV.
460423 1|NUT HEX M10X1.5 LOCK
471072 1|WASHER M10 EL2
479014 1|WASHER D.5 STAINLESS
703032 1| SUCTION AIR BOTTLE 3/4" COMPL.
821560 1|PUMP 321/7MM 25 BAR THROUGH SH
845014 1|AIR BOTTLE COMPLETE HJ73
1

92702403

HOSE PVC SUCT GRAY 1"




Agroparts: www.HARDI-INTERNATIONAL .com

A110-HIN, 23:05:11
Date 19.03.2013 9:03

PUMP - 320/321 FITTINGS

Housing for Black Diaphragm-
This groove on the lower housing of the Pres- ' T

sure Damper is for the BLACK diaphragm \\ 420567
(240122). Never upgrade diaphragms to the )
YELLOW style unless you also upgrade Pres-
sure Dampers to the housing style shown be-

low. The YELLOW style dia-
phragm will not seal correctly
in this housing.

330525 °

Housing for Yellow Diaphragm-
The groove on the lower housing of a the Pres- PRESSURE SIDE
sure Damper is recognized by the extra lip on OF PUMP A Ty
the bottom inside of the greove. For this style I N R)- 240122 - BLACK = 845014
Pressure Damper, you need the YELLOW dia- ) \ i/ 334265 - YELLOW!

\\\

phragm (334265). ANMANARY \

#725970 COMPLETE DAMPER KIT

(SUCTION & PRESSURE) .
TO PUMP

OF PUM

3/4 BSP
320316

330735

703032

334553

o 92703203 (xFT.)

L 610083

TO CONTROLS
92702403 (xFT.) —%

FROM TANK
*821557 - 321 HIGH PRESSURE COMPLETE ASSEMBLIES
*821560 - 321 W/THROUGH SHAFT WHOLEGOODS ITEMS
*821561 - 321 GAS DRIVEN

(* - REPLACES 320 PUMP)




A
b4

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
PUMP - 320/321 FITTINGS
A110-HIN, 23:05:11
Date 19.03.2013  9:03
order . .
arts-n° description
b qty b

240122 1| DIAPHRAGM FOR PRES.DAMP. (EPDM)

284585 1| CLAMP HOSE GEAR 1" MINI 020

320095 1|FITT.DK NUT 1" BSP

320154 1|AIR BOTTLE, BOTTOM PART

320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP

320327 1|HOUSING F. SUCTION AIR BOTTLE

320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP

320342 1|FITT.DK EL 3/4"M X 1"F BSP

330326 1]O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

330525 1|{AIR BOTTLE, TOP HALF

330665 1|FITT.DK HB 3/4"F.1" NUT

330735 1|]O-RING D30/D26X2

334265 1|DIAPHRAGM F. PRESS DAMP.NITRIL

334531 1|CLAMP HOSE PLASTIC 3/4"

334553 1|DIAPHRAGM F.SUCTION AIR BOTTLE

420567 1|BOLT HEX 8.8 DEL M8X30 FT

460364 1|NUT HEX M8 GALV.

610083 1|RET. BAND FOR SUCT. AIR BOTTLE

703032 1| SUCTION AIR BOTTLE 3/4" COMPL.

703301 1|VALVE FOR AIR BOTTLE

725970 1| DAMPER KIT 600

821557 1|PUMP 321/7MM STROKE 25 BAR

821560 1|PUMP 321/7MM 25 BAR THROUGH SH

821561 1|PUMP 321/3MM STROKE 25 BAR

845014 1|{AIR BOTTLE COMPLETE HJ73
92702403 1|HOSE PVC SUCT GRAY 1"
92703203 1|HOSE R X3/4" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

Page 0
PTO SHAFTS - BONDIOLI DIAPH.

A480-HIN, 13:12:11

Date 19.03.2013 9:03

A
b4

O 020 &

28040703

L D E F
PTO TRACTOR | IMPLEMENT | LENGTH A B C D E F
28020203 |po oot iNg | 21 SeCINE | 86071318 | 28015703 | 28009403 | 28040603 | 28015803 28015903 | 28016003
28020308 |5 oo | oy bEne | 860/1328 | 28015103 | 28015203 | 28015303 | 28015403 28015503 | 28015603
1.3/8" 1-3/8"
829445 6-SPNE | oamiNE | 8101219 | 284041 | 280045 | 280041 28016703 28016803 | 289050
829446 somB e | camS e | 81011230 | 289040 | 284041 | 289040 | 28016203 28016303 | 289049
1.3/8" 1-3/8" . vaanas | - R U .
829480 51 SPLINE | 21.SPLINE | 121011912 | 28005200 | 289042 | 26005800 | 28006700 28007300 | 28008100
googg2* | LB | B35 | 610/912 | 28005400 | 289042 | 28006000 | 28008500 28007500 | 28008600
* 1-3/8" @30
829483 soma e | comd, | 610912 | 28005400 | 289042 | 28006100 | 28008500 - 28008600
* 1-3/8" 1-3/8" .
829484 Las | 188 | 610/912 | 28005400 | 289042 | 28006200 | 28008500 28008600
829486 1-3/8" @30 860/1328 | 28005400 | 289042 | 28006100 | 28006900 - 28008100
6-SPLINE | CONE 4
* 1-3/8" 1-3/8" .
829487 a8 | LS8 | 860/1328 | 28005400 | 289042 | 28006200 | 28006900 28008100
829490 1878 @30 14210/1912 | 28005400 | 289042 | 28006100 | 28006900 - 28008100
6-SPLINE | CONE 4
820491 6ol o1 610/912 | 28005400 | 289042 | 28006300 | 28008500 28007800 | 28008600
! 4 _nJ/on 4 Nian
® 1-0/0 1-2/Q - -
829502 6-SPUNE | 6.onl8 e | 1210/1912 | 28068800 | 28069700 | 28073000 28072800
* Supplier changed in 2011 - see page A560 for “AMA” PTO’s (yellow and black shields).




PTO SHAFTS - BONDIOLI DIAPH.

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
A480-HIN, 13:12:11
Date 19.03.2013 9:03
parts-n° order description
qty
284041 1JUNIV. JOINT 27x70mm
289040 1|PTO YOKE 1-3/8" X 6 SPLINE
289041 1|PTO YOKE 1-3/8" X 6 SPLINE
289042 1]UNIV.CROSS F. PTO SHAFT 41201
289045 1|JUNIV.CROSS F. PTO SHAFT TWIN
289049 1|PTO SHIELD COMPLETE F.829446
289050 1|PTO SHIELD COMPLETE F.829445
829445 1|PTO 1-3/8/6X1-3/8/6X810M AXIAL
829446 1|PTO SHAFT LE-SPV + LP ZE-P540
829480 1|PTO 1-3/8/21 x 1-3/8/21x1210MM
829482 1|PTO 1-3/8/6X25MM X 600MM 1202
829483 1|PTO 1-3/8/6X30MM x 600MM 1302
829484 1|PTO 1-3/8/6X1-3/8/6X575MM 361
829486 1|PTO 1-3/8/6X30MM X870MM 1302
829487 1|PTO 1-3/8/6X1-3/8/6X870MM 361
829490 1|PTO 1-3/8/6X30MM 1320MM 1302
829491 1|pPTO 1-3/8/6X1' 610/913MM 9016
829502 1|PTO 3/8-1210/1745
28005200 1|PTO YOKE 1-3/8" X 21 SPLINE
28005400 1|PTO YOKE 1-3/8" X 6 SPLINE
28005800 1|PTO YOKE 1-3/8" X 21 SPLINE
28006000 1|]PTO YOKE D25 CONE 3 DEG.
28006100 1|PTO YOKE D30 CONE 4 DEG.
28006200 1|PTO YOKE 1-3/8" X 6 SPLINE
28006300 1|PTO YOKE D1"
28006700 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28006900 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28007300 1|PTO INNER 1-3/8"X21(NO SHIELD)
28007500 1|PTO INNER 1-3/8"X21(NO SHIELD)
28007800 1|PTO INNER 1-3/8"X21(NO SHIELD)
28008100 1|TRACK RH 187" X 14" (30-1401)
28008500 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28008600 1| PTO SHIELD ASSY COMPLETE
28009403 1]JUNIV. JOINT 23.8x61.3mm
28015103 1|PTO YOKE 1-3/8"X21 TWST OLD
28015203 1]JUNIV. JOINT 23.8x61.3mm
28015303 1|PTO YOKE 1-3/8"X21 BALL COLLAR
28015403 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28015503 1|PTO INNER 1-3/8"X21(NO SHIELD)
28015603 1| PTO SHIELD COMPLETE F.28020303
28015703 1|PTO YOKE 1-3/4"X20 SPL OUTER
28015803 1|PTO OUTER 1-3/4"X20(NO SHIELD)
28015903 1|PTO INNER 1-3/8"X21(NO SHIELD)
28016003 1| PTO SHIELD COMPLETE F.10465803
28016203 1|PTO OUTER 1-3/8"X6 (NO SHIELD)
28016303 1|PTO INNER 1-3/8"X6 (NO SHIELD)
28016703 1|PTO OUTER 1-3/8"X6 (NO SHIELD)
28016803 1|PTO INNER 1-3/8"X6 (NO SHIELD)
28020203 1|PTO 1-3/4/20x1-3/8/21 BP L=860
28020303 1|PTO 1-3/8/21 x 1-3/8/21 B&P
28040603 1|PTO YOKE 1-3/8X21SPL BLACK
28040703 1| SAFETY CHAIN F.CV BLACK PTO
28068800 1|PTO YOKE 1-3/8" X 6 SPLINE
28069700 1]JUNIV. JOINT STD1l SFT
28072800 1|PTO SHIELD COMPLETE L=1912 SFT
28073000 1|PTO YOKE 1-3/8" X 6 SPLINE




Agroparts: www.HARDI-INTERNATIONAL .com

PTO SHAFTS

A485-HIN,

- BONDIOLI CENT.

13:11:

Page

12

Date

19.03.2013 9:

03

|12l
o
IR | i1
E N — B =
K o
COMPLETE ASSEMBLIES PTO # 28021403 28021503 28021603
WHOLEGOOD ITEMS TRACTOR | 1-3/8”6 SPLINE | 1-3/8” 21 SPLINE [ 1-3/4” 20 SPLINE
IMPLEMENT D1’ D1” D1’

LENGTH 1031/1501 1031/1499 1066/1519

A 28056703 28056803 28056903

B 289042 289042 28040503

c 28057003 28057003 28057103

D 28057203 28057203 28009803

E 28057303 28057303 28057403

F 28057503 28057503 28057603

G 28057703 28057703 28009903

H 28058503 28058503 28010103

| 28057803 28057803 28057903

J 28040703 28040703 28040703

K 28058003 28058003 28058103

L 28058203 8058203 28058303

M 28027903 28027903 28058403

N 28041803 28041803 28041803

0 28041903 28041903 28041903

P 450015 450015 450015

A485




Agroparts: wvw.HARDI-INTERNATIONAL .com

PTO SHAFTS - BONDIOLI CENT.
' A485-HIN, 13:11:12
Date 19.03.2013 :03
parts-n° order description
qty

289042 1|UNIV.CROSS F. PTO SHAFT 41201

450015 1|SCREW ALLAN 3/8'X5/8' BLACK
28009803 1|PTO PIN TUBE RETAINER OUTER
28009903 1|PTO TUBE RETAINER INNER
28010103 1|PTO YOKE F.INNER TUBE CV PTO
28021403 1|PTO 1"STR/1-3/8" 6SPL B&P
28021503 1|PTO 1"STR/1-3/8" 21SPL B&P
28021603 1|PTO 1"STR/1-3/4" 20SPL B&P
28027903 1|PTO BALL LOCK.KIT F.1-3/8 YOKE
28040503 1|UNIV. JOINT 30.2x79.4mm F/BLK.
28040703 1|SAFETY CHAIN F.CV BLACK PTO
28041803 1|DECAL DANGER GUARD MISSING
28041903 1|DECAL DANGER ROT.DRIVELINE
28056703 1|PTO YOKE #1 1-3/8" X 6 SPLINE
28056803 1|PTO YOKE #1 1-3/8" X 21 SPLINE
28056903 1|PTO YOKE #4 1-3/8" X 20 SPLINE
28057003 1|PTO TUBE YOKE #1-G1 OUTER
28057103 1|PTO TUBE YOKE #4-G4 OUTER
28057203 1|PTO PIN TUBE RETAINER OUTER
28057303 1|PTO TUBE OUTER #1 745MM
28057403 1|PTO TUBE OUTER #4 720MM
28057503 1|PTO TUBE INNER #1 745MM
28057603 1|PTO TUBE INNER #4 720MM
28057703 1|PTO TUBE RETAINER INNER
28057803 1|PTO TUBE YOKE #1 @=1"
28057903 1|PTO TUBE YOKE #4 @=1"
28058003 1|PTO SHIELD COMPLETE
28058103 1|PTO SHIELD COMPLETE
28058203 1|TRACK LH 187" X 14" (30-1401)
28058303 1|TRACK LH 187" X 14" (30-1401)
28058403 1|PTO BALL LOCK.KIT F.1-3/4 YOKE
28058503 1|PTO TUBE YOKE #1-G1 INNER




Agroparts: www.HARDI-INTERNATIONAL .com

A560-HIN, 22:12:11
Date 19.03.2013 9:03

PTO SHAFTS - AMA DIAPHRAGM

28062203 28062203 ®
el N e N
b o =i 3
© ©

28062403
. - /= T
) = -G ‘
®
PTO # 829482 829483 829484 829487
TRACTOR 1-3/8” 6 SPLINE | 1-3/8”6 SPLINE | 1-3/8” 6 SPLINE | 1-3/8" 6 SPLINE
IMPLEMENT 25 mm 30 mm 1-3/8" 6 SPLINE | 1-3/8” 6 SPLINE
LENGTH 610/800 610/800 610/800 860/1050
A 28062103 28062103 28062103 28062103
B 28062303 28063003 28062103 28062103
C 28062703 28062703 28062703 28063403
D 28062803 28063103 28063203 28063503
E 28062903 28062903 28062903 28063303

Note: For “Bondioli” PTO’s (previous supplier) - see page A480.

COMPLETE ASSEMBLIES
WHOLEGOOD ITEMS




Agroparts: wvw.HARDI-INTERNATIONAL .com

PTO SHAFTS - AMA DIAPHRAGM
' A560-HIN, 22:12:11
Date 19.03.2013 9:03
parts-n° order description
qty
829482 1|PTO 1-3/8/6X25MM X 600MM 1202
829483 1|PTO 1-3/8/6X30MM x 600MM 1302
829484 1|PTO 1-3/8/6X1-3/8/6X575MM 361
829487 1|PTO 1-3/8/6X1-3/8/6X870MM 361
28062103 1|PTO YOKE 1-3/8X6 AMA
28062203 1JUNIV.JOINT CAT.1 AMA
28062303 1]PTO YOKE D25 AMA
28062403 1|DECAL - DANGER ROTATING SHAFT
28062503 1|DECAL - DANGER MISSING GUARD
28062603 1| SAFETY CHAIN F.PTO AMA
28062703 1|WHEEL, MID-ROLLER (1401,1402)
28062803 1|PTO INNER D25 (NO SHIELD)
28062903 1|PTO SHIELD COMPLETE
28063003 1|TRACK LH 187" X 14" (30-1401)
28063103 1|TRACK RH 187" X 14" (30-1401)
28063203 1|PTO INNER 1-3/8X6 (NO SHIELD)
28063303 1|PTO SHIELD COMPLETE
28063403 1|WHEEL, MID-ROLLER(45-1801)
28063503 1|TRACK RH 187" X 14" (30-1401)




Agroparts: www.HARDI-INTERNATIONAL .com

CONTROL - M70 MANUAL
BO50-HIN, 07:06:10
19.03.2013 9:03

Page 0

Date

4
1601

%

N,
&) 460342

320036

FEED FOR
BOOM AND/OR
HANDGUN

*-ITEMS INCLUDED
IN REPAIR KIT

700217 - 170
704277 - 360

L 750208

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

841013 - LOW PRESSURE
841131 - HIGH PRESSURE

~ *240041 L
‘ 160101
Sy 330212 —
220032 330676 3/8"—e 3301 53
160097 330687 1/2" +— 320084

3/8" - 92701703 (xFT.)
1/2" - 92702103 (xFT.)

L a30197 / «
700206 — /\\ $ 471125_&@ C)

60202 *330212 700232 - 170 psi (12 BAR) Black Knob
24 —320047 709192 - 360 psi (25 BAR) Red Knob

PRESSURE IN
FROM PUMP

322069 3/4”

Y7 St
R A

330061 — D

334533 - 3/8" N
& 334534 - 1/2" ‘\ox

N@j’@}@i 471126
@YY Larra

N //\;‘T I L*330153
< | L —47ii126
460143

+—— 330326

*——330665 3/4"
330341 1°

*330142 — 320095

—— 92703203 - 3/4" (xFT.)
92702403 - 1" (xXFT.)

psi (12 BAR)
psi (25 BAR) FROM PUMP
L 320014
,;5 330201 RETURN
TO TANK
| ) e———330326

Nl
*———330665 3/4"
330341 1"

330197J By
/ - 7
PR —— 320095

NN
L1 60134 ’Eh ——— 28029903 - 3/4"

410303

92703203 - 3/4" (XFT.)

CONTROL COMPLETE (LESS GAUGE) 92702403 - 1" (xFT.)
RETURN TO TANK B 050




Agroparts: wvw.HARDI-INTERNATIONAL .com

CONTROL - M70 MANUAL
B0O50-HIN, 07:06:10
Date 19.03.2013 9:03
parts-n° orqc%:eyr description

160097 1|SPRING RETAINER 8,2/19

160101 1|SPRING RETAINER 10,5/19

160112 1|WEAR PLATE M70

160134 1| MOUNTING PLATE M 70

220032 1|SPRING FOR PIVOT 48,5/0 14,5

240041 1|0-RING D15,1/10,3 X 2,4

284585 1|CLAMP HOSE GEAR 1" MINI 020

320014 1| CASING CONTROL UNIT, END M70

320025 1| CASING CONTROL UNIT,CENTRE M70

320036 1|CAS. CONTR. UNIT END M70

320047 1|FITT.DK CAPNUT 1/2" BSP

320084 1|FITT.DK NUT 1/2" BSP

320095 1|FITT.DK NUT 1" BSP

320482 1|FITT.DK ELB. 1/2" BSP 60 DEG.

322069 1|FITTING

330061 1|0O-RING D16/D11X2,5

330131 1|CASING CONTROL UNIT , MODEL 70

330142 1|O-RING D69X2

330153 1|VALVE CONE D26

330164 1|SPACER CONTROL UNIT, MODEL 70

330197 1|SPRING GUIDE

330201 1| VALVE CONE D24

330212 1|0O-RING D19/D14X2.4 F.1/2"NUT

330326 1|0-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

330665 1|FITT.DK HB 3/4"F.1" NUT

330676 1|FITT.DK HB 3/8" F. 1/2" NUT

330687 1|FITT.DK HB 1/2" F. 1/2" NUT

334533 1|CLAMP HOSE PLASTIC 3/8"

334534 1|CLAMP HOSE PLASTIC 1/2"

410303 1|BOLT HEX 8.8 DEL M6X130

420626 1|BOLT HEX 8.8 DEL M10X20 FT

460143 1|NUT HEX M8 LOCK

460202 1|NUT HEX M6

460342 1|NUT HEX M10

471125 1|WASHER D12/D6.4x1.6 SS

471126 1|WASHER D16/D8.4X1.6 SS

700206 1|RELIEF SCREW COMPLETE 3/4" RG

700217 1| PRESSURE REGULAT SPRING (ARM 70

700232 1|HANDLE, M70 CONTROL, BLACK

704277 1| PRESSURE SPRING COMPL. M70 HT

709192 1|HANDLE, M70 CONTROL, RED,

750208 1|REPAIR KIT M70

841013 1| OPERATING UNIT M70

841131 1]OP.UN.M70 HT

844086 1|GAUGE 2.5'BR BOTT.PSI1000BARS8O
28026203 1|GAUGE 200PSI/BR,2.5"1/4BSP-BTM
28029903 1|CLAMP HOSE GEAR P3/4"-S1" 6712
92701703 1|HOSE R X3/8" X300PSI WP X0012"
92702103 1|HOSE R X1/2" X300PSI WP X0012"
92702403 1|HOSE PVC SUCT GRAY 1"
92703203 1|HOSE R X3/4" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

TANK - LB 50

Page

0

EO10-HIN, 21:09:11

Date

19.03.2013 9:

E, 5 ——97614703 (DECAL)

320795

330072

e

330352
330363
160182

320784

e—-726265 COMPLETE ASSEMBLY

D )
i

8 )

976157 (DECAL)

<

242354

145995

334230

2

L

— 334260

322103

320084 — 242354
330676 322110

N |
- J V
_SP——— 320467
=
; 330385

.

322103

320471
322107
FROM CONTROL
(SEE PAGE K030)

EO10

320106

03




Agroparts: wvw.HARDI-INTERNATIONAL .com

TANK - LB 50
EO10-HIN, 21:09:11
Date 19.03.2013 9:03
order . .
arts-n° description
p qty p
145995 1|FITT.DK S-53 FORK
160182 1|FILTER SCREEN
242354 1]0-RING D32.2X3.0 VITON F.S-53
284585 1|CLAMP HOSE GEAR 1" MINI 020
320084 1|FITT.DK NUT 1/2" BSP
320106 1|FITT.DK CAPNUT 1" BSP
320467 1|FITT.DK BULKHEAD 1"BSP SINGLE
320471 1|FITT.DK NUT 1" BSP JAMB
320784 1|FITT.DK CAP 1-1/2" BSP
320795 1|FITT.DK NUT 1-1/2" BSP JAMB
322103 1|FITT.DK S-53 BULKHEAD
322107 1|FITT.DK S-53 BULKHEAD NUT
322110 1|FITT.DK S-53 ELB. 1/2" BSP
330072 1]O-RING D53,5/D45,5X4
330326 1]O-RING D30/D24X2 F.1"NUT
330352 1| FOAM DROP HOUSING
330363 1|RETAINER FILTER GAUGE
330385 1]O-RING D38,8/32,8XD3
330676 1|FITT.DK HB 3/8" F. 1/2" NUT
334230 1|FITT.DK S-53 STR.1"
334260 1]|GASKET F. S-53 BULKHEAD
612673 1|FILTER BASKET F. ES30/ES53
712806 1|TANK LID WITH VENT S226 RED
726265 1|TANK 53 GAL. F/BNL
976157 1|DECAL COMPANY (4.4" X 4.6")
92702403 1|HOSE PVC SUCT GRAY 1"
1

97614703

DECAL LB 50 2011




A
<HARDD>=
b4

Agroparts: www.HARDI-INTERNATIONAL .com

I

420626

471097 ~

471072
169194

Page 0
FRAME LB 50
FO10-HIN, 08:03:06
Date 19.03.2013 9:03
630755
9 |

610875

630744

460703

639153

\

480742

460703

K

471071

'_//471071

460703

619184
430286

A

&

FO10




Agroparts: wvw.HARDI-INTERNATIONAL .com

FRAME LB 50
' FO10-HIN, 08:03:06
Date 19.03.2013 9:03
parts-n° orqc:}:eyr description
169194 1|SHEILD LOWER F. BELT LB50
420626 1|BOLT HEX 8.8 DEL M10X20 FT
421061 1|BOLT HEX 8.8 DEL M10X100
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430522 1|BOLT HEX 8.8 DEL M12X25 FT
460342 1|NUT HEX M10
460386 1|INUT HEX M12X1.75
460703 1|INUT HEX M12X1.75 LOCK
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471097 1|WASHER D10 SAFETY
471122 1|WASHER D20/D10.5X2 SS
480742 1|PIN D8 SPLIT FOR TS
610864 1| SHAFT F.3PT HITCH BL53
610875 1|BRACKET TOP LINK BL25 FRAME
619184 1]13-POINT SUPPORT F.LB
630744 1|FRAME BL RIGHT
630755 1| FRAME BL LEFT
639153 1|PUMP SUPPORT LB




Agroparts: www.HARDI-INTERNATIONAL .com

KO10-HIN, 12:12:05

LB - BLOWER

Date 19.03.2013 9:03
98460703
471071 AN
430286 e 471071
460703
™~

149106
459021

199000
129085 SSEE PAGE K020)
199002

2

A

460386 -4
430969

24903803/

639148

149103

/ 169199
471097

289183 /
421252

239048 (SEE PAGE K200)

471072
146414
239002 \\\,>\\
| 479022 &

139032

461231
242161/////’
157045 h
232070

| A A M
FROM DISTRIBUTION VALVE U 1 U
(SEE PAGE K030)

639149




Agroparts: wvw.HARDI-INTERNATIONAL .com

LB - BLOWER
KO10-HIN, 12:12:05
Date 19.03.2013 :03
order . .
arts-n° description
p qty p
129078 1|CLUTCH F.22" FAN
129085 1|HUB FOR BLOWER LB550
130397 1|NOZZLE HOLDER UPPER PART
139032 1|JET BODY LB - ARAG
146414 1| TERMINATION STOPPER 22 X 100
149103 1| WASHER D50D30X5 BROZ.FRICTION
149106 1| PULLEY D90/3
157045 1|BLOWER SPR. LINE ST. LB-550
168562 1|BRACKET F.FAN GRILL TWIN
169199 1|WASHER D40D10X4
199000 1| KEY 50X8X7
199002 1|KEY 20X8X7
232070 1|ELBOW 1/2" BRASS M-22.100 H
239002 1|NUT 1/2" BSP BRASS F.BULKHEAD
239048 1|NOZZLE BODY F.LB W/O NON DRIP
242161 1|O-RING 6 X 3.0
24903803 1|VEE BELT SPZ 1400
289181 1|BALL (BAKELITE)
289183 1| SNAP-RING OUTER 28X15
359075 1| FAN HOUSING LB 22"
359076 1] CONE LB50
421249 1|BOLT HEX M6X15
421252 1] SCREW M10X30 CAP
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430969 1| SCREW M12X60 CAP
439014 1|BOLT HEX 8.8 DEL M12X35
451037 1| SCREW M6X20 HEX
459021 1|DOWEL ALLEN M8X20
460261 1|NUT HEX M6X1l LOCK
460342 1|NUT HEX M10
460386 1|NUT HEX M12X1.75
460423 1|NUT HEX M10X1.5 LOCK
460703 1|NUT HEX M12X1.75 LOCK
461231 1|NUT HEX M6 BRASS
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471097 1|WASHER D10 SAFETY
471124 1|WASHER D18/D6.4x1.6
479022 1|WASHER D.22 GALV.
619182 1|BOLT F.CLUTCH (ELASTIC) LB
619185 1|LB-BLOWER BRACKET
639148 1|SAFETY GRILL AIR OUTLET
639149 1|AIR INTAKE GRILL
639150 1|CLUTCH BRACKET F.22" FAN
739262 1|FAN D22"




‘ Agroparts: www.HARDI-INTERNATIONAL .com

LB - BLOWER FAN & HUB

KO0O20-HIN, 08:12:05
Date 19.03.2013 9:03

460143
471074 1

/gﬁ
~
129083 s 2
) - N 460423
-~
] - 9 &
- LT
‘. \\\\\_/// ///
129083 / \ 3
// -
459027 I - . ] g I 471072
-~
-
-

129080

//
471103 : e ‘
e
i -~
219034 129079
AN S/
V
-~
7
~
-
e
<4

\\
129081
~

451033

289183
219035

129085

149104

A K020




Agroparts: wvw.HARDI-INTERNATIONAL .com

LB - BLOWER FAN & HUB
' KO20-HIN, 08:12:05
Date 19.03.2013 9:03
parts-n° orqc:}:eyr description
129079 1|DISC F/F550, CASTING
129080 1| CENTER F.22" FAN
129081 1|BLADE F.22" FAN
129082 1| CENTER FOR BLOWER 550
129083 1|BLOWER HOOP F.22" FAN
129085 1|HUB FOR BLOWER LB550
129090 1|BUSHING F.22' FAN
149104 1|BUSHING F.SHAFT LB
219034 1|BALL BEARING SELF GRE.30/40/50
219035 1|BALL BEARING 6306 2RB
289183 1| SNAP-RING OUTER 28X15
451033 1| SCREW M8X25 HEX
459027 1|BOLT D8X80 ALLEN HEAD
460143 1|NUT HEX M8 LOCK
460423 1|NUT HEX M10X1.5 LOCK
471072 1|WASHER M10 EL2
471074 1|WASHER M8 ELZ
471103 1|WASHER D8 BRASS
739262 1|FAN D22"




Agroparts: www.HARDI-INTERNATIONAL .com

KO30-HIN, 07:09:11
Date 19.03.2013

LB - PLUMBING W/M70 CONTROL

:03

242127
TO NOZZLES 446%;g275
(SEE PAGE KO1Q / / 58029803
{///927324(XFT)
\\

28029803
146275
146274
242127
242127 169224
146274 202634
146275

28029808 —— @Y 420626 2

8 >
927324 (xFT) . / 10609903 ’\‘,
I 460423 ,<§x,f

L

28029803~ -..___ ;
¥

146275~ o
»}?_:‘*

146274 —— R >
|

242127— 3
| @
; ¢2 420626
460423 % ®
471072~ — '
841131 ‘
TO AGITATION
(SEE PAGE E010)
145995
92702403 (xFT.) 242354
(//// 334242

320095 284585

2421277 \\\\\\\\~

146276

146273

28029903~
927325 (xFT.)
28029903
146273
146276

242127 \\

\

K030

(SEE PAGE A100)




LB - PLUMBING W/M70 CONTROL

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
KO30-HIN, 07:09:11
Date 19.03.2013 9:03
parts-n° order description
qty
145995 1|FITT.DK S-53 FORK
146273 1|BRASS UNION NUT 1/2 D16
146274 1|BRASS PIPE BRANCH 1/2 D12
146275 1|BRASS UNION NUT 1/2
146276 1|BRASS PIPE BRANCH 1/2" D16
169224 1| SUPPORT DIST. 2 WAY HARDI
242127 1|WASHER D18X11X4
242354 1]O-RING D32.2X3.0 VITON F.S-53
284585 1|CLAMP HOSE GEAR 1" MINI 020
320095 1|FITT.DK NUT 1" BSP
320117 1|FITT.DK CONN.1/2"BSP F. 1" CAP
330326 1|0O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
334242 1|FITT.DK S-53 ELB.1"
420626 1|BOLT HEX 8.8 DEL M10X20 FT
460423 1|NUT HEX M10X1.5 LOCK
471072 1|WASHER M10 EL2
702634 1|DIST.HOUSING ASSEMBLY (2-VALVE)
841131 1|OP.UN.M70 HT
927324 1|HOSE R PRESSURE D12-80-200 BAR
927325 1|HOSE R PRESSURE D16-80-200 BAR
10609903 1|GAUGE 2.5" SS BOTT. PSI 600
28029803 1|CLAMP HOSE GEAR P1/2" 6708
28029903 1|CLAMP HOSE GEAR P3/4"-S1" 6712
1

92702403

HOSE PVC SUCT GRAY 1"




Agroparts: www.HARDI-INTERNATIONAL .com

LB - VEE DEFLECTOR

K040-HIN, 01:01:01
19.03.2013 9:03

169184 /§§\§§§\\§\\\\\\§§§§§§k

\,

N ﬁw
b

.
~

>

/////’471072

460423
e
\ N

0,

"/
g/

K040




Agroparts: wvw.HARDI-INTERNATIONAL .com

K040-HIN, 01:01:01

LB - VEE DEFLECTOR

Date 19.03.2013 9:03
parts-n° Oiﬁif description
169184 V DEFLECTOR LB
460423 NUT HEX M10X1.5 LOCK

471072

WASHER M10 EL2




Agroparts: www.HARDI-INTERNATIONAL .com

LB - VERTICAL DEFLECTOR
KO50-HIN, 12:12:05
Date 19.03.2013 9:03
284243 —
460143
471074 471071
619217 037
927323
619219
284583 471074
146275 /////?éi:i // 460143
146278 / 471074
242127 / 460143

231962

471074

P
480143\ !

ha 8 |
619218
239003 | .
S

420567,

471074

471106
\ 460261 460143
‘ 429007

AN

A \\\\\\ \§\J
619219 460261
471074 N\
460143 410362 ——

471074

460143

284243—

146275
146278
242127

\\\\\232070
‘\\\\\

359083

939048 ;‘ 157049
N
479002 EE2:;;130397
461231 N
139032
242161 451037

ér——1 49008

FROM DISTRIBUTION VALVE
(SEE PAGE K030)

K050




LB - VERTICAL DEFLECTOR

Agroparts: wvw.HARDI-INTERNATIONAL .com

KO50-HIN, 12:12:05
Date

19.03.2013

9:

03

order . .
arts-n° description
p qty p
130397 1|NOZZLE HOLDER UPPER PART
139032 1|JET BODY LB - ARAG
146275 1|BRASS UNION NUT 1/2
146278 1|BRASS PIPE BRANCH 1/2D 10
149008 1|FITT.DK 22/100X1/2"
157049 1|BLOWER SPR. LINE ST. LB-DEF.
169237 1|PLATE
231962 1|ELBOW BRASS 1/2"
232070 1|ELBOW 1/2" BRASS M-22.100 H
239002 1|NUT 1/2" BSP BRASS F.BULKHEAD
239003 1|EXTENSION 1/2"
239048 1|NOZZLE BODY F.LB W/O NON DRIP
242127 1|WASHER D18X11X4
242161 1]0-RING 6 X 3.0
284243 1 |HANDLE KNOB ADJUSTER
284583 1|CLAMP HOSE GEAR 1/2"
359083 1| FAN HOUSING LB 22" F.DEFLECTOR
410362 1]|BOLT HEX 8.8 DEL M6X20 FT
420567 1]|BOLT HEX 8.8 DEL M8X30 FT
429007 1|1M-8X130 MACH SCREW
451037 1| SCREW M6X20 HEX
460143 1|NUT HEX M8 LOCK
460261 1|NUT HEX M6X1 LOCK
461231 1|NUT HEX M6 BRASS
471071 1|WASHER M12 GALV
471074 1|WASHER M8 ELZ
471106 1|WASHER D6
479002 1|WASHER D18
619217 1|NOZZLE BRACKET LB VERT.DEFL.RH
619218 1|NOZZLE BRACKET LB VERT.DEFL.LH
619219 1| PLATE
1

927323

HOSE R PRESSURE D10-80-200 BAR




Agroparts: www.HARDI-INTERNATIONAL .com

K200-HIN, 01:01:01

LB/LP-SINGLE & DOUBLE NOZZLES

Date 19.03.2013

9:

03

_ 289218
l/)
é/ ¢( 289220 249040 519056
(// 0?229017
s 249089 | 8
.,/@ 1 | 239064
" 230064 @ (( E ‘.%.g ’
610105 1/289217 |.,, o
289222— /Q{” G &

“V’ 0 = 1229017 2424 . ’ 289221
[ ]/ m/ 2 289216 1 329019/ [VC’ :

289219 YA
289219 —/

')')Of\1I7

239048

® i

289219




Page
LB/LP-SINGLE & DOUBLE NOZZLES

Agroparts: wvw.HARDI-INTERNATIONAL .com

K200-HIN, 01:01:01

Date 19.03.2013 9:03
order . .
arts-n° description
p qty p
219056 1|BALL F.NOZZLE HOLDER LB
229017 1|SPRING F.NOZZLE HOLDER LB
239048 1|NOZZLE BODY F.LB W/O NON DRIP
239050 1|NOZZLE ASSY.NO DRIP SINGLE
239051 1|NOZZLE ASSY.NO DRIP DOUBLE
239052 1INOZZLE ASSY.DOUBLE
239064 1|NYLON NUT - ARAG
242169 1|O-RING F.NOZZLE HOLDER LB50
249039 1|DIAPHRAGM F. CHECK VALVE LB50
249040 1|PIN F.NOZZLE HOLDER LB
289216 1|HOLDER F.ARAG DOUBLE NOZZLE
289217 1|HOLDER F.ARAG NON-DRIP
289218 1|NUT ARAG
289219 1|NUT 1/4" ARAG
289220 1| SPRING ASSEMBLY ARAG
289221 1|SNAP RING ARAG
289222 1|RETAINER CLIP - ARAG
289223 1|]LOCK PIN F.NOZZLE
329017 1|ADJ.NOZZLE HOLDER ARAG NO-DRIP
329018 1]|ADJ.DOUBLE NOZ.HOLDER - ARAG
329019 1|ADJ.NOZZLE HOLDER ARAG NO-DRIP
329020 1|{ADJ.DOUBLE NOZ.HOLDER - ARAG
1

610105

NOZZLE FILTER




	SECTION A: PUMPS, PTO's, GEAR BOXES
	A070-HIN: PUMP - 321 W/MOUNTING BASE
	A090-HIN: PUMP - 321 F. LB 50 - PRE '99
	A100-HIN: PUMP - 321 F.LB 50 - POST '99
	A110-HIN: PUMP - 320/321 FITTINGS
	A480-HIN: PTO SHAFTS - BONDIOLI DIAPH.
	A485-HIN: PTO SHAFTS - BONDIOLI CENT.
	A560-HIN: PTO SHAFTS - AMA DIAPHRAGM

	SECTION B: CONTROLS, SUCTION & S.C. FILTERS
	B050-HIN: CONTROL - M70 MANUAL

	SECTION E: TANKS
	E010-HIN: TANK - LB 50

	SECTION F: FRAMES, HUB ASSEMBLIES
	F010-HIN: FRAME LB 50

	SECTION K: VINEYARD & ORCHARD SPRAYERS
	K010-HIN: LB - BLOWER
	K020-HIN: LB - BLOWER FAN & HUB
	K030-HIN: LB - PLUMBING W/M70 CONTROL
	K040-HIN: LB - VEE DEFLECTOR
	K050-HIN: LB - VERTICAL DEFLECTOR
	K200-HIN: LB/LP-SINGLE & DOUBLE NOZZLES


